



## NDT Inspection Report

C/N: RAS-240150052

<b>Certificate No:</b> RAS-C-240150052		<b>Date:</b> 2025/11/01	
<b>Customer:</b> Janawa Engineering Company		<b>Due Date:</b> 2026/05/31	
<b>Location:</b> Iraq- Basra			
<b>Name and Address of Owner</b> AL-Yamama Yard		<b>Type &amp; Description</b> 2 lifting Ring at upper & lower ends for Pile Cage Construction	
<b>Manufacture:</b> Janawa <b>Serial Number:</b> 01,02,03,04,05,06,07,08,09,10 <b>Dimension(L×Dia):</b> (16.10×0.85) m <b>Quantity:</b> 10			
<b>Status:</b> VISUAL AND MAGNETI PARTICLE INSPECTION (MPI) HAD BEEN DONE ON AND FOUND SATISFACTORY <b>VISUALY:</b> SURFACE INSPECTION OF WELDING.... (ACCEPTED) <b>M.P.I:</b> FREE FROM SURFACE CRACKS OR OTHER DISCONTINUITIES OF INSPECTION... (ACCEPTED)			
<b>Inspection Method</b> 1 - NDT (MPI Test) & Visual Test		<b>Final Results</b> <b>PASSED</b>	
<b>Tools Details</b>			
<b>Description</b>	<b>S/N</b>	<b>Description</b>	<b>S/N</b>
Load Cell	30682/25532	Measuring Tape	N/A
		Digital Caliper	4000576010
<b>NDT DETAILS</b>			
<b>Equipment Type:</b> YOKE S/N: A12.512		<b>Standard:</b> ASTM E709	<b>Method:</b> WET
<b>Procedure:</b> RAS-T-21090008		<b>Indicator:</b> MAG INK	
<b>Test Result</b>			
All the above mentioned Points has been tested and found without Crack in Welding And without any Failure so this item <b>SAFE TO USE.</b>			
<b>Name &amp; Qualifications of person making this report:</b> Ahmed Yahya 		<b>Name of person authenticating this report:</b> Signature: Mohammed Kamal 